@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R46AVXDX03 REV E

INSTALLATION OF R-460 FRONT TRUCK AXLE LOCK
2011 - 2018 RAM 4500/5500 CHASSIS CAB

SAFETY PRECAUTIONS

If any installation/operation problems are encountered, please call G&B Special-

ties, Inc. for technical assistance before continuing with the installation process.

CAUTION °
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installa-
tion/operation of the equipment.

Installation/operation instructions provided below only address the RAFNA
railgear equipment. Applicable railway company procedures and policies must
be adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Railway company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-

le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXDX03 REV E

[INSTALLATION OF FRONT TRUCK AXLE LOCK KIT

)

The following procedure details the installation of the front truck axle lock kit. The hardware

required for this installation is listed in Table 1.

Table 1: Front Mounting Kit Installation Parts

Part Number Description
R-4912C Axle Lock-up Hook
R-22176 Locking Pull Cable
R-22177D Pull Cable Drivers Side Mounting Bracket
R-22177P Pull Cable Passengers Side Mounting Bracket
R-19047 Spacer
R-22190 Twist Lock Operation Placard
R-19046 Pivot Stud
R-19045 Mounting Block
R-19049 Self-Locking Setscrew
R-19031 Pull Cable Support Bracket
R-19030 Cable End Mounting Tab
R-19050 Cable End Ball Joint
R-19051 Cable Clamp

5/8” UNC Gr. 8 Bolt x 6 Long

5/8” Gr. 8 Type-A Washer

5/8” Gr. 8 Type-B Washer

5/8” UNC Gr. 8 Nylon Insert Lock Nut

3/4” Gr. 8 Type-A Washer

R-990KIT-252

3/4” UNC Gr. 8 Heavy Jam Nylon Insert Lock Nut

3/8” Gr. 8 Type-A Washer

3/8” UNC Gr. 8 Nylon Insert Lock Nut

1/4” Gr. 8 Type-A Washer

174 - 28 UNF Gr. 8 Hex Jam Nut

NNGDOON@NN-&NCDNNN#NNNNI—‘HNN@

1. Remove the front OEM wheels.

Note:

Make sure the truck is supported up by the axle so the suspension/axle does not drop.

2. Remove the existing hardware that attaches the upper trailing arm to the front axle.

(Figure 1)

3. Replace the removed hardware with one 5/8” x 6” long bolts, four type-a washers, two
type-b washers, two spacers, and two nylock nuts as shown in Figure 1. Torque to 120 ft.

Ibs. as specified by Chrysler service departments.

4. Bench assemble the mounting block, pivot stud, and self-locking setscrews making sure
the setscrews fasten tight against the flats on the pivot stud as shown in Figure 4.

5. Place the axle lockup hook on the pivot stud and hold lockup hook underneath the spacer
leaving about 1/4” between the hook and the spacer and weld the mounting block to the

shock tower. See Figure 2 for reference.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-2-




6.

@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R46AVXDX03 REV E
Remove the hook and re-assemble with two or three 3/4” washers, and one heavy jam
nylock nut as shown in Figure 1. Do not over tighten as the hook needs to swing freely by
hand and will need to be removed later for welding.

Note:

The number of washers will be determined by how much the hook needs to be spaced out.
The hook should be centered with the spacer when engaged.

7.

8.

9.

10.

11.

12.

13.

Fasten the T-knob end of the cable to the mounting bracket as shown in Figure 2.
Clamp mounting bracket to outer support plate Figure 2.

Run the cable through the frame and out the slot at the shock tower as shown in Figures 1
& 2.

Fasten the cable to the pull cable support bracket as shown in Figure 1. Do not tighten
the fasteners as adjustment will need to be done later.

Fasten the mounting tab to the ball joints using a 1/4”” lock washer and jam nut as shown
in Figure 1. Use Loctite Threadlocker when fastening.

With the hook engaged in the lock position, clamp the mounting tab to the hook as shown
in Figure 1.

While holding the pull cable support bracket against the frame, extend the cable for road
position to ensure the hook will be clear of the brake lines as shown in Figure 2.

Note:

The mounting tab and/or pull cable support bracket may need to be moved around to ensure
there is enough clearance with the brake lines in the road position.

14.

15.

16.

17.

18.

19.

After proper positioning of the mounting tab and pull cable support bracket, weld the pull
cable support bracket to the frame.

Remove the clamped hook and mounting tab and weld the mounting tab to the hook.

Fasten the hook to the pivot stud. Do not over tighten. If over torqued, the cable will be
harder to push or pull and may cause damage to the cable.

Make sure everything is tightened and test lockup for functionality. Ensure the hooks clear
all brake lines in the unlocked position.

Position and field weld the handle support bracket to the outer support plate as shown
Figure 2.

Repeat steps for opposite side.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
_3-



MIO-R46AVXDX03 REV E

@ Wabtec Components LLC.
G&B Specialties, Inc.

- - > 11a SMV OL [4 879 /1| WIHSYM1 [X4
EmE Noxox>z<u.m.w.mzw WWM“NMA”.WMH@“HHRM_F W WHO-NOO OL $a13M TV [3 SUDANNBZ-b/T| LONWVE | 22
dNXO0T1 I1IXVY : 9 8 749 ONN L8/E| LINDDOTAN | 12
190 009S/00S1 ? 8 V-3dAL.B/E| uIHSVMA | 0Z
AVY +80 m [ 8749 WYL AAVEH ONN Jb/E[ LONDIDOTAN | 61
ONIINLOVANNYIN - ONINIINIONT - NOIS3d N 9 8D V-3dAL b/E| ¥IHSYMA | 81
LoogzsL i oee 5L L5 NG Youse | (D o dr ,s_s_m 1220 < ¥30408 mmwé% g z 849 ONN L8/S| LNYDOAN | &7
= ViNg[ 80/vH/0L G3SVET3Y V NOISIATY v Z 0 63 o] WaowRd | ot
ONIS3ILTVIO3dS 98 O @ qu * #n03 |aauddv| A8 | dwa SFONVHO 40 NOILARIOSIAATY s D VAL B/S| WIHSMA | ST
[4 8D 97,009 X INN ,8/5 'SOH'H b1
"Sa1°14 02T OL INDUOL ° 5 (NMOHS 1ON) dWVD T18v0| _Ts061d | €1
YOMiL 40 *TUYMQUYH Qar1ddNS HLIM 30V1d3Y aNY IDOTAVIIHL ¢ P S
/ 3
ANO¥4 SQYVMOL AYMAUYH WY TOULNOD ¥3ddN IAOWTY 01 z ovE Tiouns o TnaTeea ot
g HLIM 378IW3SSY mn_.oz 14 MIUDSL3S ONDDOT13S 60061 6
[4 0019 ONLINNOW SHO6T-d 8
[4 anlis LOAld 90061-d L
[4 31¥1d ONLINNOW TZ06T-d 9
[4 UIVAS LH061-d S
(NMOHS 10N)
T 3Q1S SYIONISSV ‘LDIOVYE ONLINNOW|  d0Z06T-Y 14
T 3AIS SYIARIA ‘L DIOVHE ONLINNOW|  A0Z06T-Y €
[4 SUIHSYM ANV SLNN /M T18YD DNDIDOT 25061-d 61
[4 JOOH dMIDOT IIXV|  JTT6H-Y T
A0 NOLLAROS3a WFAWIN Levd | WaLT
1SI1 SLY¥Vd/TVIHILYIW 40 TId

107S FH1L HONOYHL
\! 1NO F18v0 Ny

"ALRIVID Y04 ATNO NMOHS 3QIS SYIARA T
"AINO FONIUIJFH Y04 NMOHS
S1IHOVAE YIdWNE ANV “UVIDTIVY ‘S1INOVE ONLINNOW T
‘S3ION

Figure 1
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



MIO-R46AVXDX03 REV E

@ Wabtec Components LLC.
G&B Specialties, Inc.

g [EOXAXAVIVY-M| 11/90/60 |E0XAXAVOTH-H | ] ¥4 SMY OL WHOJNOD l AMNE OIN 318Vv0 TINd| diZ1ZZ-y
Qs ML M L aind:  F OLSTTM T | 1498 9IN 318v0 TInd| QLL1ge-Y
dNYD0T TXY TED Q9 | iaois s of aasomsic w0 caonoouaa g Z MO0 ISIML 318V0 TInd| 912~y

AV I eyt e o 434 31vid 1d0ddNS ¥3LN0| 990223
SHL IOV 11 8 N S MO 856 B ‘ALY (I4Vd)NTLI 40 NOLLJdI¥ISAd ‘ON LYV
ONIYNLOVANNYIA - ONIYIINIONT - NOISIJd m
£6£9-262 (045) XV *1066-252 (04S) VINVATASNNId HOIM¥3E >
@.wb:ao:mn«oﬁéé#:a 40 HIHNLOVANNYW @ z H V| 11/90/60 G3SVANTY V NOISIATY | V |
H/ONISALTVIOAAS 98 9 =3[ #Noa |aAdadv| Ag| auva SIONVHO 4O NOILRIOS3A  |ATY

VOIdAL 3dIS SYIONISSvd
NMOHS 3dIS Sd3AIbd

Figure 2
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R46AVXDX03 REV E

Weld Mounting Block to Shock Tower.
1/4” Fillet Weld All Around
Weld Pull Cable Support e
Bracket to Frame.

Ensure There Is At Least
1/2” Space Between [
The Hook And Brake

Figure 3

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
-6-



ANLS 1OAId 3HL NO S1v1d JHL
1SNIVOV SMIHDS13S N31HOIL

iy

G&B Specialties, Inc.

MIHDSLIS ONIIDOT-413S 6706TY

anls LOAId 9F06T-d

20079 ONLLNNOW SHO6T-Y
NOLLAT¥0S3d AIGWNN Ldvd

1ST1 SL¥Vd/IVI¥3LYIW 40 1119

@ Wabtec Components LLC.

Elt] ]
o4
&
[ e|o]w
E

Ll
>
L
o
(92}
m g [ZOXAXAVYSPY-Y(80/12/0) NOXDX><mv~._|v; | El L1 smy Ol
a ioshzs s e MW WHOANOD OL SATZM TV
A19INTISSY X 3
X %0079 ,
= ONILNNOW i
© ONIHNLOVANNYIA - ONIYIINIONT - NOISIA °
4 16€9-25L (0£8) Xv4 ‘1065-ZSL (028) YINVATASNNId ‘NOIMY3E 8 o dAr WWS| LZ/ez/L0 ¥304049 03Lvadn| 9
R @ W.FODDOK& avoyTIvY ALITYND 40 ¥IYNLOVANNYIN W 2 VNG| 90/Lz/01 g3sy33y v NOISIATY| v
n_U 5%/ ONI S3LIVIOIAdS 4 8 O > 7| #nNo3  [aaudav| A8 | 3wva SIONVHO 40 NOILINOS3a /AT
=
V-V NOILD3S

Figure 4

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R46AVXDX03 REV E

OPERATION, SERVICE AND PARTS OF R-460 FRONT TRUCK AXLE LOCK

2011 RAM 4500/5500 CHASsIS CAB

SAFETY PRECAUTIONS

If any installation/operation problems are encountered, please call G&B Specialties, Inc.

for technical assistance before continuing with the installation process.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installa-
tion/operation of the equipment.

Installation/operation instructions provided below only address the RAFNA/G&B
Specialties railgear equipment. Applicable railway company procedures and
policies must be adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Railway company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Ax-

le Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-8-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R46AVXDX03 REV E

[OPERATION OF MANUAL FRONT AXLE LockK KIT ]

With the front axle lock kit installed on this vehicle, it may be operated as normal.

The front axle lock should only be engaged for rail travel and should always be disengaged for
road travel. Never operate the vehicle on road with the front axle lock engaged.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight Rat-
ing Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

To Engage the Front Axle Lock:

1. The front axle lock should be engaged before deploying the front railgear to the rail posi-
tion.

2. Twist the handle to unlock the cable and pull the handle outward to engage the hooks.
3. Ensure that the hooks are fully engaged against the spacers.

4. Twist handles again to lock the hooks in place.

To Disengage The Front Axle Lock:

1. The front axle lock should only be disengaged once the front railgear is fully returned to
the road position.

2. Twist the handle to unlock the cable and push the handles in to disengage the hooks
3. Ensure that the hooks are fully disengaged from the spacers and clear the brake lines.

4. Twist handles again to lock the hooks in place.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
-0-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R46AVXDX03 REV E

[FRONT AXLE LOCK ADJUSTMENT ]

The manual front axle lock is adjusted when the vehicle is resting on its tires in its minimum
loaded condition with the railgear in the road position and the axle lock engaged. For the ax-
le lock to function properly, there are three adjustments to be made:

1. There should be a clearance of around 1/4” between the hooking surface of each hook
and spacer. If the clearance is less than 1/4”, the mounting black can be cut off the shock
tower and re-welded down lower on the shock tower using a 1/4” all around fillet weld.

2. Each hook should rest against the edge of the spacers when the axle lock is fully engaged.
This can be adjusted by moving the cable location at the pull cable support bracket or by
cutting off the pull cable support bracket and/or mounting tab and re-welding it in place
using a 1/4” all around fillet weld.

3. Each hook must clear the brake lines in road position by at least 1/2". The hooks can be
moved inboard and outboard on the pivot pin by adjusting the number of washers on each
side of the hook.

Paint all welded areas after the axle lock is properly adjusted.

Ensure that there is sufficient clearance between the front axle lock components and all ve-
hicle components through their full range of motion.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com
-10-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXDX03 REV E

[SERVICE OF FRONT AXLE LocK KIT

)

The front axle lock kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and the detailed service procedures fol-

low.

Do not torque the 3/4” fasteners that hold the hooks; these fasteners should only be tight-
ened sufficiently to hold the hook from falling off the pivot stud. Table 2 provides all other

Standard Fastener Torque Values.

Table 1: Recommended Service Schedule

| >| 2 2

. . 2| X| £ € =

Service Required s| 8| €| S

ol 2| g|= =

= (9] (o)

Inspect front axle lock fasteners (re-torque if required) Vv vV v
v

Check / adjust front axle lock hook clearance (see procedure)

Table 2: Standard Fastener Torque Values

Fastener Size

Fastener Torque Value (ft-1bs) Dry

1” UNC Gr. 8 Fasteners 250
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
3/8” UNC Gr. 8 Fasteners 40
1/4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-11-




)

Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R46AVXDX03 REV E

)

[PARTS
Rafna Industries Ltd. 1-Sep-11
HR K-R46AVXDX03 Front Truck Manual Axle Lock Kit
R-460 ROTARY FRONT rev. A
Vehicle Application Chart
Year Make Model # Model
2011 Dodge 4500/5500 All Models

Part Number Description #Req. Remarks Check

3/8" UNC Gr. 8 Nylon Insert Lock Nut

1/4" Gr.6 Washer, Lock

1/4" UNF Gr. 8 Jam Nut

R-4912C Axle Lock-up Hook 2
P-22176 Pull Cable, Locking 2
R-22177D Pull Cable Mounting Brkt, Drivers Side 1
R-22177P Pull Cable Mounting Brkt, Passengers Side 1
R-19047 Spacer 2
R-22190 Twist Lock Operation Placard 2
R-19046 Pivot Stud 2
R-19045 Mounting Block 2
R-19049 Setscrew, Self-Locking 4
R-19031 Pull Cable Support Bracket 2
R-19030 Mounting Tab, Cable End 2
R-19050 Ball Joint, Cable End 2
R-19051 Clamp, Cable 3]
5/8" UNC GR.8 Bolt X 6.00" Lg. 2
5/8" Gr.8 Washer TYPE-A 4
o~ 5/8" UNC Gr. 8 Nylon Insert Lock Nut 2
?xn? 5/8" Gr.8 Washer TYPE-B, Regular 2

E 3/4" Gr.8 Washer TYPE-A 6 Hardware Kit
= 34" UNC Heavy Jam Nylock Nut 2
[ 3/8" Gr.8 Washer TYPE-A 8
= 8
2
2
1

MIO-R4SAVXDX03

Operation/Installaton Manual

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.RAFNA.com

-12-



